
iiiiiiiiiiiiiii~ .. ~·IPT® -- •i.• ... ~--- .,,.,. 
FITNESS SYSTEMS 

S405 
CALF RAISE 

CUSTOMER CATALOG OCTOBER '95 



S405 

PAGEJ 



S405 

PAGE2 



S405 

PAGEJ 



8405 

PAGE4 



S405 

PAGES 



S405 

PAGE6 



8405 

PAGE 7 



S405 

PAGE8 



S405 

PAGE9 



- -

Key 
No. Qty. Part Number Description 

1 1 61-S405-01 Right Side Frame 

2 1 61-S405-02 Left Side Frame 

3 1 61-S405-04 Weight Base 

4 1 61-S405-03 Raise Platform 

5 1 61-S405-07 Arm Connector Pivot 

6 1 61-S405-08 Bearing Mount Plate 

7 1 61-S405-05 Weight Top 

8 1 61-8405-09 Arm Assembly 

9 1 61-S405-10 Arm Adjustment ( Inner Tube ) 

10 1 61-S405-11 Arm Adjustment ( Outer Tube ) 

11 1 61-S405-06 Arm Connector 

12 2 26-STD-SMll 7 Guide Rod Support 

13 1 26-STD-SW103 Top Plate 

14 2 26-STD-SG113 Guide Rod 

15 19 26-STD-SW104 Intermediate Weight Plate 

16 2 19-WSB-12 112" Rubber Donut 

17 2 26-STD-SU512 511 x12"Pad 

18 1 26-STD-SWllO Weight Stem 

19 1 26-STD-SM128 Pull Pin ( Short ) 

20 2 26-STD-PLAS112 Eazy Glide Adjuster 
- -

21 2 19-GRP-78514T Tapered Grip 

22 4 16-CAP-22 2" x 2" End Cap 

23 2 16-CAP-112112 1112" x 1 112" End Cap 

24 6 14-0IL-381214 Oilite 

25 1 19-PLG-1 Plug Bumper 

26 1 20-NON-418B Non Skid 

-

PAGE 10 



.1.i uru,wure 

Key 
No. Qty. Part Number Description 

A 12 11-HEX-38234 3/8" x 2 3/4" Hex Bolt 

B 8 11-HEX-381 3/8" x 111 Hex Bolt 

c 3 11-SHL-123 11211 x 3" Shoulder Bolt 

D 4 11-HEX-38112 3/8" x 1 11211 Hex Bolt 

E 2 11-HEX-383 3/811 x 3" Hex Bolt 

F 4 ll-HEX-516(18)114F 5/16" x 1 114" Full Thread 

G 1 11-HEX-382 3/8" x 2" Hex Bolt 

H 61 13-FLT-38 3/8" USS Flat Washer 

J 4 13-FLT-516 5116" USS Flat Washer 

K 30 12-LOC-38 3/8" Nylock Nut 

L 2 16-CAP-GRD34 3/4" Guide Rod Cap 

M 1 18-PUL-312 3 112" Pulley 

- -

PAGE 11 


